o) "CV;;,,OKOMIIJIEK |

MOCTABLLLA osopyn,o-BAHMﬂ 2

Website:www. mor-sk ru -
Ten+7 920 030 05 75

Ten. +7 920 010 00 68
Ten.+7 920 060 30 80

E-mail:avponkin@yandex.ru
E-mail:tlk.sudokomlekt@yandex.ru



WASTEWATER TREATMENT SOLUTION

|
Physical-chemical Treatment Removalrate: 50%-60%
HLARAS MR 198t RE R R it
Bar Screen Channel EQ tank Flocculation Tank Primary Clarifiers
‘X
Influent
iSRRI B SIRIRGE

SiRIME
Disposal

EKEE
Waste Water Line

SiREE
Sludge Line

Sludge Dewatering Room

mEEE
Dosing Lin
esingne Ef=EZ8
Reuse or Discharge
=5EE

Air Intake Line

Sludge Thickening Tank

im/KE it
Clean Water Tank

IKERERIL M
Hydrolysis
Acidification Tank

PIESE$2N
Dosing System

L)
Tertiary Clarifiers
[...]
1. Large wet cycle, small hydraulic radius;

2. Laminar conditions is good, particle settlement is not disturbed by
flocculation;

3. When the inclined pipe is 1 meter long, the effluent water quality is
best;

4. When use honeycomb inclined pipe at the water intake place, when

pipe is 2.0 ~ 3.0m, it can work safely in the high turbidity of 50—100
kg/m3 of mud and sand content;

5. Adopt inclined sedimentation tank, the treatment capacity is 3-5
times of the horizontal sedimentation tank, and 2—-3 times of accelerat—
ing clarifier and pulse clarifier.




Introduction

|
QK—-MBR MEMBRANE BIO-REACTOR

Membrane bioreactor (MBR) is the combination of a membrane process like microfiltration or ultrafiltration with a suspended growth

bioreactor, and is now widely used for municipal and industrial wastewater treatment.The main features of our MBR include: high quality

outlet, lower running cost, high adjust ability, less sludge outcome, automatic operation and less land occupied. It can be used both for a sma

Il complete wastewater treatment system and a post—-treatment for a large wastewater treatment plant.

Features

1. A perfect choice for a small size domestic wastewater treatment system;

2. Fiberglass and stainless steel , with good Anti— corrosion performance , working life can reach over 50 years;

3. Simple installation and operation,auto control system.

RK

waste water

&+

grille well

UERER) R

regulation tank Anoxic tank

FREEYD 2 R ith

Membrane bioreactor

HEIRE
disinfection equipment

J=2p/ 9=

effluent

7Kt

water storage tank

MBR Inlet/Outlet Water Quality

n=| KK R

Item Influent
pH 6-9
COD (mg/L)
BOD (mg/L)

SS (mg

Application

1. Hotel, restaurant,sanatorium,hospital;

. Small village/town;

Factory , mining , military camp,scenic spots;

2
3. Station, airport, port;
4
5

. Industrial organic wastewater similar with domestic wastewater.

7KK R
Effluent

HAKERARIFHEEER (BRSO SRR E) (GB18918-2002 ) —RAHFMINE

The effluent quality to reach and exceed the national "urban sewage treatment plant pollutant discharge standard" (GB18918-2002) a A

emission standards.cigarette waste water, etc..




|
QK—EL cHLORINE DIOXIDE GENERATOR

Introduction

QK-EL chlorine dioxide generator, by chemical oxygen reaction, with accurate measurement, control and closed loop monitoring
system, is a precise and reliable high—tech disinfection product; the processing system is mainly composed of metering pump, reactor
and traffic monitoring system, with features of compact structure, reliable performance, simple installation and maintenance.

Working Principle

NaCLO3+2HCL—CLO2+1/2CL2+NaCL+H20

Material: Sodium chlorate (concentration: over 99%),

Hydrochloric acid (concentration: over 31%).

Parameter

S Model [£71 Pressure(Mpa) X Power(kW)
QK-EL50 50 32
QK-EL100 100 32
QK-EL200 200 32

QK-EL300 300 32
QK-EL500 G100) 32
QK-EL800 800 32
QK-EL1000 1000 40

69-70

|
QK—-CL sobium HYPOCHLORITE GENERATOR

Introduction

The sodium hypochlorite generator is a type of water treatment disinfection device which uses sodium chloride as a raw material t
o
produce a sodium hypochlorite solution by electrolytic reaction. Sodium hypochlorite is a strong oxidizing agent and disinfectant derive
d from a wide range of inexpensive industrial or dilutes seawater. In order to ensure the high disinfection activity and texture fresh, the
generated sodium chlorate will be used while the process is generating. It function with both oxidation and disinfection same as chlorin
e and chlorine compounds.

Application

Sodium hypochlorite generator is mainly used for the
treatment of bacteria—containing sewage in hospitals, electro—
plating treatment of cyanide—containing wastewater, and can
also be used for disinfection of swimming pools, drinking water,
and domestic sewage disinfection, food processing plant and
medical equipment, restaurants, public canteens, tableware
and drinking utensils.




I
QK_ZYX ULTRAVIOLET STERILIZERS

QK Ultraviolet Sterilizers is applied for disinfection of purified water such as drinking water, pure water, industrial and commercial water, etc.

Working Principle

Invisible UV can be divided into three types: UVA, UVB, UVC, where the C—band wavelength ranges 200-280 nm, of which the 240-27
0
nm band has the strongest disinfection ability, and can make the microorganisms pathogenic by directly killing DNA of viruses, bacteria, and
spores in water.

Advantages

1. Applied to disinfect water that contains various microorganisms,
including bacteria, viruses, fungi and protozoa;

2. No second side effects occur after disinfection;

3. Low cost, quick effect, simple operation and convenient
maintenance;

4. Can be customized as requirement, accurately match the most
cost—effective models.

71-72

QK_SI_ SAND FILTER

Introduction

Sand filter is a kind of pressure filter with quartz sand or manganese sand as filler. It can effectively remove suspended solids,
organic matter, colloids, sediment, etc. The sand filter has the advantages of small filtration resistance, fast filtration speed, high
filtration precision, large interception capacity, large specific surface area, strong acid and alkali resistance and good anti—pollution
property. It is mainly used in the field of advanced treatment of various process water, domestic water, circulating water and waste—
water such as electricity, electronics, beverages, tap water, petroleum, chemical, metallurgy, textile, paper, food, swimming pool,
municipal engineering, etc.

Working Principle

The filter sand takes up most space of the chamber. It sits either on a nozzle floor or on top of a drainage system which allows the filtere
d
water to exit. The pre—treated raw water enters the filter chamber on the top, flows through the filter medium and the effluent drains through
the drainage system in the lower part. Large process plants have also a system implemented to evenly distribute the raw water to the filter.
In addition, a distribution system controlling the air flow is usually included. It allows a constant air and water distribution and prevents too hig
h
water flows in specific areas. A typical grain distribution exits due to the frequent backwashing. Grains with smaller diameter are dominant in
the upper part of the sand layer while coarse grain dominates in the lower parts.

Parameters

1. Filter speed: 8—-12m/h;

2. Back washing intensity: 9—-15L/s m?;
3. Back washing time: 5-7 min;

4. Inlet pressure: =0.4Mp ,

back washing inlet pressure: =0.2Mpa;
5. Expansivity: 20%-50%.



I
QK_DAF DISSOLVED AIR FLOTATION

Introduction/Working principle

QK-DAF Dissolved Air flotation (DAF) is used to treat wastewater that contain free floating or emulsified oil, dissolved heavy metals,

soaps ,surfactants ,and many other waste streams. With the features of lower power consumption, high treat efficiency, simple installation
and maintenance , it is one of the most popular dissolved air flotation clarifier in China.

The removal is achieved by dissolving air in the water or wastewater under pressure and then releasing the air at atmospheric
pressure in a flotation tank. The released air forms tiny bubbles which adhere to the suspended matter causing the suspended matter to
float to the surface of the water where it may then be removed by a skimming device.

Our DAF unit designs utilize parallel plate packing material (e.g. lamellas) to provide more separation surface and therefore to
enhance the separation efficiency of the unit.

Features

1. Compact structure, less footprint;

2. 50% lower power consumption than other equipment;

3. 50% lower chemical consumption than other equipment;

4. High consistency scum, up to 4%

5. Cleaner outlet water, SS removal rate = 95%, insoluble COD
removal rate = 70%.

Parameter

wE -
Model QKDAF-10

2IEE (m¥h)
Capacity

RYL*B*H(mm)
Dimension

K Rkw
Water return pump

B RN IDZRkw
Scraping unit motor

= [EHITIERKwW
Air compressor motor

10

4000 X 2000 X 2250

QKDAF-25

25

6000 X 2500 X 2250

5.5

QKDAF-50

50

8000 X 2800 X 2550

7.5

73—74

QKDAF-80

80
9000 X 3000 X 2550

11




I
QK—=TL AcTivATED cARBON FILTER

Introduction

Activated carbon filter is mainly used to remove impurities in
water because activated carbon has strong adsorption capacity.
Activated carbon filter can absorb organic substances, colloidal
particles, microorganisms, chlorine, bromine, iodine and
other non—metallic substances in water.

Application
Activated carbon filter is widely used in water treatment projects in food, medicine, electronics, chemical and other industries. It is

not only a subsequent equipment in the reclaimed water treatment process, but also a pretreatment equipment in the water treatment

process. It can effectively prevent pollutants in the water from contaminating subsequent equipment and improve the smell and color of

water.

7576

Q K_CY OZONE GENERATOR

Introduction

Water treatment ozone generator can decompose the refractory organic matter, improve the biodegradability of sewage, kill the bacteri
a
and viruses with strong chlorine resistance, and also have the effect of decolorization and deodorization, and increase the dissolved oxygen
and improve the water quality.

Application

1. Municipal Water Supply;

2. Printing And Dyeing Wastewater;
3. Municipal Sewage Treatment;

4. Petrochemical Wastewater;

5. Flue Gas Denitrification;

6. Whiten Of Pulp;

7. Sludge Reduction;

8. Space Disinfection;

9. Scientific Research And Application;
10. Soil Remediation;

11. Food And Beverage;

12, Aquaculture;

13. Cooling Tower Circulating Water;
14. Landfill Leachate;

15. Pool Leisure;

16. Reclaimed Water Reused;

17. Chemical Synthesis.



/778

|
QK—=FT ADVANGED FENTON SYSTEM Working Principle
QK-FTAdvanced Fenton oxidation reaction process consist of chemical mixing tank and reaction tank, linked by a overflow channel ,

wastewater inlet into chemical fixing tank and outlet from reaction tank. A aeration device is installed on bottom of chemical fixing tank, a dosing
pipe installed above chemical fixing tank and linked to composite oxidant dosing can. A mixer is installed in reaction tank, to help fully mixing .

The effluent from reaction tank flow to clarifiers tank for solid-liquid separation.

Process flow

Effluent from Secondary Clarifiers — Water Storage Tank — Catalytic Oxidation Reactor — Aeration Basin

— Flocculation Basin — Tertiary Clarifiers — Discharge

fEN SRR3R
Catalytic Oxidation Reactor
hE=g ki)

Flocculation Tank

RES%—

Effluent from Secondary Clarifiers
pr g ]

Discharge

Aeration Basin

Kt
Water Storage Tank
T B K IR B AL B T 2 iR

Middle-Stage Effluent Advanced Treatment Flow Chart

Introduction ={7IIZE / On-site Picture
QK-FTAdvanced Fenton oxidation reaction process developed from traditional Fenton reactor by improving technique and optimizing

process design. It eliminate shortage of more space occupied and high founding & running cost , replace traditional oxidant to composite oxida
nt which is more efficiency.Aim to meet continuous increasing discharge standard , the high—tech QK-FT was created, and widely used

for pretreatment or tertiary treatment of all kinds of industrial wastewater treatment plants.




|
QK_SERI ES BLACK LIQUOR EXTRACTING MACHINE

Introduction/Features

QK-series black liquor extracting machine is a patented product developed by our company.it is widely used in the

liquid—solid separation process of papermaking,chmical,printing and dyeing,chemical,food,beverage,pharmaceutical and
other industries etc.

1

.

High extraction rate of black liquor: single—stage extraction rate reached 75 percent, two series up to 85 percent , three
series of up to 90% or more;

2. High pulp dry : The high pulp dryness: the ratio of dry pulp increased by 8 percent to 10 percent spiral squeeze pulp, up
to 30% to 45%;

3. Remarkable energy—saving effect : power consumption is sixth of the same scale of spiral squeeze pulp production, the
savings of annual electricity savings more than 20 million ;

Less investment, simple installation, easy operation, no noise, low maintenance.

N

79-80

Schematic diagram of the pulp washing system after oxygen bleaching

1#Drum type 2#Drum type
Extraction Replacement Extraction
Schematic diagram Headbox Device Box Device
s BEE T T 10 S———— oHEEIREN

Second, Third
Replacement Bo

dilution water consumption
5.6-7.3 tons/ ton stock

Inlet Pulp QletPulp T S 7 K5 67,30
?S—nflzsﬂzency gggiits't:grlw%y 37%f  10-12% Inlet Pulp Consistency
WEIRE10-12% | HRIREIT% BERRET10-12% 102 12%

159, HEREIT %

!

Outlet Pulp Consistency]37%
TG 3% F 75 7K 3. 5

3.5ton clean water
per ton of pulp

pri=)
®2
it D
°
N 2
g
Deliver itinto Extraction Section Sentscreening sysem
XIREUT R EFIRRS
SKE iSKIE iSKIE
Sink Sink Sink

Parameter

= QK-1000
Item No

BIRIREY%
Feeding concentration
HIKREY
Output slurry concentration
REEY
Extraction rate

®
Straw Pulp
B

Cotton pulp

20-30

30-35
FENINE (kw)
Motor Power(kw)

SMERS (m)
Equipment Size(m)

4.5

BESingle-step=75

30-40

40-60

5.5

2x2.6%x2.2 2.5x3x2.2

QK-1500 QK-2000

30-45

45-60

90-100

11

QK-2500 QK-3000

Wktwin—stage=85 =%Fthree-level=90

60-70 70-100 120-150

120-140 150-180 200-250

11 15 22

4.2x4.4x3  4.2x4.9%3 4.8x5.6x3.3 5.8x6.4x3.9




2 SERIES

1. This machine is the high concentration of extraction equipment,can be standalone usde in tandem, can also be combined with the use of
lowconcentration extraction equipment,such as vacuum washer,horizontal belt washer,spiral net belt pulp washing machine,etc.,can play
complement each other,better results can improve the extraction rate of 5 percent,significantly reducing COD load of the middle of the water
for more than 10% .

2. As a high dehydration concentration of energy—saving equipment,the aircraft used in the dehydration heat dispersion before the pulp is more
suitable,can save 15% of steam consumption, saving power consumption and significantly improved heat dispersion.

3. The dryness of Tcotton pulp can reach 40% of dry pulp,wood pulp is 35%,bagasse pulp is 35%,straw pulp dryness is 33%,s0 can be widely

used in professional pulp companies,saving shipping costs.

mg=3

(3)

jod abieyosip

From diluted black liquid
kBEmER

Bulysemypas

Black liquid ventilation section
RBRIEZEETER o
REBRIE
Thick black liquid tank
BRE

Black pump

81-82

3 SERIES

1. This machine is the high concentration of extraction equipment,can be standalone usde in tandem, can also be combined with the use of
lowconcentration extraction equipment,such as vacuum washer,horizontal belt washer,spiral net belt pulp washing machine, etc. can play
complement each other,better results can improve the extraction rate of 5 percent,significantly reducing COD load of the middle of the water
for more than 10% .

2. As a high dehydration concentration of energy—saving equipment,the aircraft used in the dehydration heat dispersion before the pulp is more

suitable,can save 15% of steam consumption, saving power consumption and significantly improved heat dispersion.

3. The dryness of Tcotton pulp can reach 40% of dry pulp,wood pulp is 35%,bagasse pulp is 35%,straw pulp dryness is 33%,s0 can be widely

used in professional pulp companies,saving shipping costs.

4. The machine single extraction rate is 75%,two—plane extraction rate is 85%,three machine extraction rate is 90%.

jod abueyosip
(3) &S

From diluted black liquid
|7 KEHER

-

g:

¥ &

# =

]

I o~ o BT

a

Iu
Black liquid ventilation section
IRBREERTER
RBRE

mps Thick black liquid tank BRiE —d P

black liquid tank ailals

Black pump Black pump



33—84

COTTON FLOW CHART EXTRACTION MACHINE 3 SERIES COTTON FLOW CHART EXTRACTION MACHINE 3 SERIES
] ]

Steamer

Plasma concentration
of 2-3%

¥iKR2-3%
Transfer box From diluted black liquid
RERRIR
BiffE =GR
Pump Transfer box From diluted black liquid . N N — Tansfer box
RBEHBR s v
BifiE B
Transfer box

-
Py % &
2 H =
£ . . %
£ w2 &
& & 2
> 6]
g

Black liquid ventilation section Black liquid ventilation section
RBREFRRIR RBRIXFRIR
N Black liquid tank N N N